



قائمة الأدوية الأساسية في المملكة العربية السعودية

Essential Medicines List of Saudi Arabia 2023

Essential Medicines List of Saudi Arabia 2023

1. Anaesthetics and Preoperative Medicines

1.1 General anaesthetics

1.1.1 Inhalational medicines

Isoflurane	Solution for inhalation: 100%
Sevoflurane	Solution for inhalation: 100%

1.1.2 Injectable medicines

Propofol	Emulsion for injection: 20 mg/ml
	Solution for injection: 10 mg/ml
Dexmedetomidine	Solution for infusion: 100 mcg/ml
Ketamine	Solution for injection: 50 mg/ml

1.2 Local anaesthetics

Bupivacaine hydrochloride	Solution for injection: 0.25%, 0.5%
Lidocaine hydrochloride	Ointment: 5%
	Gel: 2%
	Plaster: 5%
	Solution for injection: 1%, 2%
Lidocaine hydrochloride/Dextrose	Solution for injection: 0.4 + 5%
Lidocaine hydrochloride/Epinephrine	Solution for injection: 20 + 0.01 mg/ml, 20 mg/ml+ 12.5 µg/ml

1.3 Preoperative medication and sedation for short-term procedures

Atropine sulphate	Solution for injection: 50 mcg/ml, 0.5mg/ml, 1 mg/ml
Midazolam	Solution for injection: 1 mg/ml

2. Muscle relaxants (peripherally-acting) and cholinesterase inhibitors

Cisatracurium	Solution for injection: 2 mg/ml
Neostigmine methylsulfate	Solution for injection: 2.5 mg/ml
Suxamethonium chloride	Solution for injection: 50 mg/ml

3. Medicines for Pain

3.1 Non-opioids and non-steroidal anti-inflammatory medicines (NSAIDs)	
Acetylsalicylic acid	Tablet: 300 mg, 81 mg
Paracetamol/caffeine citrate/codeine	Tablet: 500 mg, 30 mg, 8 mg



Diclofenac sodium	Tablet: 50 mg
Ibuprofen	Tablet: 200 mg, 400 mg, 600 mg
Pregabalin	Capsule: 50 mg, 75 mg, 150 mg,
Paracetamol	Tablet: 500 mg
	Syrup: 24 mg/ml
	Oral suspension: 24 mg/ml
	Suppository: 100 mg, 200 mg, 350 mg
	Oral drops: 100 mg/ml
	Solution for injection: 10 mg/ml

3.2 Opioid analgesics

Fentanyl	Transdermal patch: 12 mcg, 25 mcg, 50 mcg, 75 mcg, 100 mcg Solution for injection: 50 mcg/ml
Oxycodone hydrochloride	Capsule: 5 mg, 10 mg, 20 mg
Morphine sulphate	Tablet: 10 mg, 30 mg
	Oral Solution: 20 mg/ml
	Solution for injection: 10 mg/ml
Methadone	Oral solution: 2 mg/ml

4. Antiallergics and medicines used in anaphylaxis

Epinephrine	Solution for injection in pre-filled syringe: 0.1 mg/ml, 300 mcg/ 0.3 ml, 150 mcg/0.3 ml
Diphenhydramine	Liquid Syrup: 2.5 mg/ml
Hydrocortisone sodium succinate	Solution for injection: 100 mg
Prednisolone	Tablet: 5 mg, 20 mg, 25 mg
	Syrup: 1 mg/ml, 3 mg/ml
Loratadine	Tablet: 5 mg, 10 mg
	Syrup: 1 mg/ml

5. Antidotes and other substances used in poisonings

Acetylcysteine	Granules (effervescent): 0.1 mg, 0.2 mg Solution for injection: 200 mg/ml
Atropine sulphate	Solution for injection: 50 mcg/ml, 0.5 mg/ml, 1 mg/ml
Calcium gluconate	Solution for injection: 10%, 1%
Methylthioninium chloride (Proveblue)	Solution for injection: 5 mg/ml



Naloxone hydrochloride	Solution for injection: 400 mcg/ml
Flumazenil	Solution for injection: 0.1 mg/ml
Deferoxamine	Powder for solution for injection: 500 mg
Idarucizumab	Solution for Injection: 50 mg/ml
Protamine sulfate	Solution for injection: 1%
Phytomenadione (vit. K)	Solution for injection: 10mg/1ml
Sugammadex	Solution for Injection 100 mg/ml

6. Medicines for disease of the nervous system

6.1 Antiseizure medicines

Carbamazepine	Tablet: 200 mg, 400 mg Oral suspension: 2 mg/ml
Clobazam	Oral suspension: 1 mg/ml, 2 mg/ml
Clonazepam	Tablet: 2 mg Solution for oral drops: 2.5 mg/ml
Diazepam	Tablet: 2 mg, 5 mg, 10 mg Syrup: 0.4 mg/ml Suppository: 5 mg, 10 mg Solution for injection: 5 mg/ml
Lamotrigine	Tablet: 5 mg, 25 mg, 50 mg, 100 mg, 200 mg
Levetiracetam	Tablet: 250 mg, 500 mg Syrup: 100 mg/ml
Magnesium sulfate	Solution for injection: 10%, 50%
Midazolam	Solution for injection: 1 mg/ml
Phenytoin	Tablet: 100 mg Capsule: 100 mg Oral suspension: 6 mg/ml Solution for injection: 50 mg/ml
Valproate sodium	Tablet: 200 mg, 500 mg Syrup: 40 mg/ml Solution for injection: 100 mg/ml
Vigabatrin	Tablet: 500 mg

6.2 Anti-parkinsonism medicines

Pramipexole	Tablet: 88 mcg, 180 mcg, 700 mcg
Levodopa/Carbidopa/Entacapone	Tablet: 50 mg + 12.5 mg + 200 mg, 200 mg + 50 mg + 200 mg, 150 mg + 37.5 mg + 200 mg, 100 mg + 25 mg + 200 mg
Apomorphine	Solution for infusion: 5 mg/ml
7. Anti-infective medicines	
7.1 Antibiotics for systemic use	
7.1.1 Access group antibiotics	
Amikacin	Solution for injection: 50 mg/ml, 250 mg/ml
Amoxicillin	Capsule: 250 mg, 500 mg
	Powder for oral suspension: 125 mg/ml, 250 mg/ml
Amoxicillin/clavulanic acid	Suspension: 125 mg + 31.25 mg/5 ml, 250 mg + 62.5 mg/5 ml
	Tablet: 500 mg + 125 mg
Ampicillin	Powder for solution for injection: 500 mg, 1 g
Benzathine benzylpenicillin	Intramuscular solution: 1200000 IU
Cefalexin	Powder for oral suspension: 25 mg/ml, 50 mg/ml
	Capsule: 250 mg
Cefazolin	Powder for solution for injection: 500 mg, 1000 mg
Clindamycin	Capsule: 150 mg
	Solution for injection: 150 mg/ml
Cloxacillin	Powder for solution for injection: 500 mg
Doxycycline	Tablet: 100 mg
	Syrup: 10 mg/ml
Gentamicin	Solution for injection: 10 mg/ml, 40 mg/ml
Metronidazole	Tablet: 250 mg, 500 mg
	Oral suspension: 40 mg/ml
	Solution for injection: 5 mg/ml
Nitrofurantoin	Capsule: 50 mg, 100 mg
Sulfamethoxazole + trimethoprim	Syrup: 40 mg + 8 mg/ml
	Solution for Injection: 266.7 + 53.3 mg/ml
	Tablet: 400 mg + 80 mg, 800 mg + 160 mg

7.1.2 Watch group antibiotics

Azithromycin	Capsule: 250 mg
Ceftazidime	Powder for solution for injection: 1000 mg
Ceftriaxone	Powder for solution for injection: 1 g
Cefuroxime	Tablet: 250 mg, 500 mg
Ciprofloxacin	Tablet: 250 mg, 500 mg
	Solution for injection: 2 mg/ml
Clarithromycin	Tablet: 250 mg, 500 mg
	Suspension: 25 mg/ml, 50 mg/ml
Vancomycin	Powder for solution for injection: 0.5 g, 1g
Meropenem	Powder for solution for injection: 0.5 g, 1g
Piperacillin/tazobactam	Powder for solution for injection: 4 g + 0.5 g, 2 + 0.25 g

7.1.3 Reserve group antibiotics

Colistin (Colistimethate sodium)	Powder for solution for injection: 1000000 IU
Linezolid	Tablet: 600 mg
	Solution for injection: 2 mg/ml
Ceftolozane/tazobactam	Powder for solution for injection: 0.5 g + 1 g
Ceftazidime/avibactam	Powder for solution for injection: 2 g + 0.5 g

7.1.4 Anti-tuberculosis medicines

Isoniazid	Tablet: 100 mg, 300 mg
Rifampicin	Capsule: 150 mg, 300 mg
Pyrazinamide	Tablet: 500 mg
Ethionamide	Tablet: 250 mg
Moxifloxacin	Tablet: 400 mg
Levofloxacin	Tablet: 250 mg, 500 mg, 750 mg
Linezolid	Tablet: 600 mg
	Solution for injection: 2 mg/ml

7.2 Antifungal medicines

Amphotericin-B	Powder for solution for injection: 50 mg
Clotrimazole	Vaginal tablet: 100 mg, 500 mg
	Vaginal cream: 10%
Fluconazole	Capsule: 50 mg, 150 mg, 200 mg



	Solution for injection: 2 mg /ml
Itraconazole	Capsule: 100 mg
Anidulafungin	Powder for concentrate for solution for infusion: 100 mg
Nystatin	Oral suspension: 100000 IU/ml Vaginal tablet: 100000 IU
Voriconazole	Tablet: 50 mg, 200 mg Solution for injection: 200 mg

7.3 Antiviral medicines

7.3.1 Anti-herpes medicines

Acyclovir (Aciclovir)	Tablet: 200 mg, 400 mg, 800 mg
	Powder for solution for injection: 250 mg, 500 mg
	Concentrate for solution for injection: 25 mg/ml
	Oral suspension: 40 mg/ml

7.3.2 Antiretrovirals

7.3.2.1 Nucleoside/Nucleotide reverse transcriptase inhibitors

Entecavir	Tablet: 0.5 mg, 1 mg
Tenofovir disoproxil	Tablet: 300 mg
Abacavir	Tablet: 300 mg
	Oral solution: 20 mg/ml
Lamivudine	Tablet: 300 mg, 150 mg, 100 mg
	Oral solution: 10 mg/ml
Ribavirin	Tablet: 200 mg
	Oral solution: 20 mg/ml
	Capsule: 200 mg
Zidovudine	Capsule: 100 mg
	Oral suspension: 10 mg/ml

7.3.2.2 Protease inhibitors

Atazanavir	Capsule: 150 mg, 200 mg
Lopinavir / Ritonavir	Tablet: 200 mg + 50 mg
Darunavir	Tablet: 400 mg, 600 mg

7.3.2.3 Integrase inhibitors

Dolutegravir	Tablet: 50 mg
--------------	---------------

7.3.2.4 HIV combinations

Bictegravir/emtricitabine/tenofovir	Tablet: 200 mg+ 52.45 mg+ 25 mg
Emtricitabine/tenofovir alafenamide	Tablet: 200MG/10MG, 200MG/25MG

7.3.3 Other antivirals

Valganciclovir	Powder for oral solution: 50 mg/ml
	Tablet: 450 mg
Oseltamivir	Capsule: 75 mg
Foscarnet	Solution for injection: 24 mg/ml
Famciclovir	Tablet: 125 mg, 250 mg

7.3.4 Anti-hepatitis medicines

7.3.4.1 Medicines for hepatitis B

7.3.4.1.1 Nucleoside/Nucleotide reverse transcriptase inhibitors

Entecavir	Tablet: 0.5 mg, 1 mg
Tenofovir disoproxil	Tablet: 245 mg

7.3.4.2 Medicines for hepatitis C

7.3.4.2.1 Pangenotypic direct-acting antiviral combinations

Daclatasvir	Tablet: 60 mg
Sofosbuvir	Tablet: 400 mg

7.3.4.2.2 Non-pangenotypic direct-acting antiviral combinations

Ledipasvir/sofosbuvir	Tablet: 90 mg + 400 mg
-----------------------	------------------------

7.3.4.2.3 Other antivirals for hepatitis C

Ribavirin	Tablet: 200 mg
	Capsule: 200 mg
	Solution: 20 mg/ml

7.4 Anti-protozoal medicines

7.4.1 Anti-amoebic and anti-giardiasis medicines

Metronidazole	Tablet: 200 mg, 500 mg
	Oral suspension: 25 mg/ml, 40 mg/ml
	Solution for injection: 5 mg/ml
	Vaginal Suppository: 500 mg
	Rectal Suppository: 500 mg

7.4.2 Anti-leishmaniasis medicines

Amphotericin-B	Powder for solution for injection: 50 mg
----------------	--

7.4.3 Anti-malarial medicines

7.4.3.1 For curative treatment

Chloroquine phosphate	Tablet: 150 mg, 250 mg
	Syrup: 10 mg/ml
Hydroxychloroquine Sulfate	Tablet: 200 mg
Atovaquone-proguanil	Tablet: 250 mg / 100 mg

7.4.3.2 For chemoprevention

Mefloquine	Tablet: 250 mg
------------	----------------

7.4.4 Anti-pneumocystosis and anti-toxoplasmosis medicines

Sulfamethoxazole + trimethoprim	Syrup: 40 mg/ml + 8 mg/ml
	Solution for Injection: 266.7 mg/ml+ 53.3 mg/ml
	Tablet: 400 mg + 80 mg, 800 mg + 160 mg

7.5 Anthelmintics

7.5.1 Intestinal anthelmintics

Mebendazole	Tablet: 100 mg
Praziquantel	Tablet: 600 mg

7.5.2 Anti-schistosomes and other anti-trematode medicines

Praziquantel	Tablet: 600 mg
--------------	----------------

8. Antimigraine medicines

8.1 For treatment of acute attack

Paracetamol	Tablet: 500 mg
Ibuprofen	Tablet: 200 mg, 400 mg, 600 mg
Sumatriptan	Tablet: 50 mg

8.2 For prophylaxis

Propranolol	Tablet: 10 mg, 40 mg, 80 mg
-------------	-----------------------------

9. Immunomodulators and antineoplastic

9.1 Immunomodulators for non-malignant disease

Adalimumab	Solution for injection: 40 mg/0.4ml
Anti-Thymocyte Globulin	Powder for solution for injection: 5 mg/ml

Azathioprine	Tablet: 50 mg
Tacrolimus	Capsule: 0.5 mg, 1 mg, 3 mg, 5 mg
Ciclosporin	Capsule: 25 mg, 50 mg, 100 mg
	Oral solution: 100 mg/ml
	Solution for injection: 50 mg/ml
Etanercept	Solution for injection: 50 mg

9.2 Antineoplastics and supportive medicines

9.2.1 Cytotoxic medicines

Azacitidine	Powder for solution for injection: 100mg
Pegasparagase	Powder for solution for injection: 750 IU/ml
Busulfan	Solution for injection: 6mg/ml
Bendamustine hydrochloride	Powder for injection: 25 mg, 100 mg
Bleomycin hydrochloride	Solution for injection: 15 mg
Carmustine	Powder for solution for injection: 100mg
Capecitabine	Tablet: 500 mg, 150 mg
Carboplatin	Concentrate for solution for injection: 10 mg/ml
Chlorambucil	Tablet: 2 mg
Cisplatin	Concentrate for solution for injection: 0.5 mg/ml, 1 mg/ml
Cyclophosphamide	Tablet: 50 mg
	Powder for solution for injection: 500 mg, 50 mg
Cytarabine	Solution for injection: 100 mg/ml, 50 mg/ml
Dacarbazine	Powder for solution for injection: 100 mg, 200mg, 500mg
Docetaxel	Concentrate for solution for injection: 20 mg/ml, 10 mg/ml
Doxorubicin (as pegylated liposomal)	Solution for injection: 2 mg/ml
Doxorubicin hydrochloride	Concentrate for solution for injection: 2 mg/ml
Etoposide	Concentrate for solution for injection: 20 mg/ml
Fludarabine phosphate	Tablet: 10 mg
	Powder for solution for injection: 50 mg/ml
Fluorouracil	Solution for injection: 50 mg/ml
Gemcitabine	Concentrate for solution for injection: 200 mg/ml, 1000 mg/ml
Hydroxycarbamide	Capsule: 500 mg
Ifosfamide	Powder for solution for injection: 500 mg, 2000 mg
Irinotecan	Powder for solution for injection: 20 mg/ml

Melphalan	Powder and solvent for solution for injection: 5 mg/ml Tablet: 2 mg
Mercaptopurine	Tablet: 50 mg
Methotrexate	Tablet: 2.5 mg
	Solution for injection: 50 mg/ml
Oxaliplatin	Powder for solution for injection: 5 mg/ml
Paclitaxel	Concentrate for solution for injection: 6 mg/ml
Vincristine	Solution for injection: 1mg/ml
Thiotepa	Powder for solution for injection: 100mg, 15mg
Vinblastine Sulfate	Solution for injection: 1mg/ml
Vinorelbine	Solution for injection: 10 mg/ml
Clofarabine	Solution for infusion: 1 mg/ml
Temozolomide	Capsule: 5 mg, 20 mg, 100 mg, 250 mg
Clofarabine	Solution for infusion: 1 mg/ml
Mitoxantrone	Solution for infusion: 2 mg/ml

9.2.2 Targeted therapies

Alectinib	Capsule: 150 mg
Blinatumomab	Powder for concentrate for solution for infusion: 35 mcg
Crizotinib	Capsule: 200 mg, 250 mg
Ibrutinib	Tablet: 140 mg, 420 mg
Osimertinib	Tablet: 40 mg, 80 mg
Dasatinib	Tablet: 20 mg, 50 mg, 70 mg, 80 mg
Erlotinib	Tablet: 150 mg, 100 mg
Imatinib mesilate	Tablet: 100 mg, 400 mg
Ponatinib	Tablet: 15 mg, 45 mg
Nilotinib	Capsule: 150 mg, 200 mg
Rituximab	Concentrate for solution for injection: 10 mg/ml, 120 mg/ml
Trastuzumab	Powder for concentrate for solution for infusion: 150 mg/ml
Daratumumab	Concentrate for solution for injection: 20 mg/ml
Venetoclax	Tablet: 10 mg, 50 mg, 100mg
Bortezomib	Powder for solution for injection: 3.5 mg
Sorafenib	Tablet: 200 mg

Abemaciclib	Tablet: 50 mg, 100 mg, 200 mg
Olaparib	Tablet: 100 mg, 150 mg
Pembrolizumab	Concentrate for solution for injection: 25 mg/ml
9.2.3 Immunomodulators	
Filgrastim (G-CSF)	Solution for injection: 300 mcg, 480 mcg, 600 mcg, 960 mcg
Lenalidomide	Capsule: 5 mg, 10 mg, 15 mg, 25 mg
Nivolumab	Solution for injection: 10 mg/ml
9.2.4 Hormones and antihormones	
Abiraterone acetate	Tablet: 250 mg, 500 mg
Anastrozole	Tablet: 1 mg
Bicalutamide	Tablet: 50 mg
Tamoxifen	Tablet: 10 mg, 20 mg
Leuprorelin	Powder and solvent for injection: 3.75 mg/ml, 7.5 mg/ml, 22.5 mg/ml, 45 mg/ml
Dexamethasone	Oral solution: 2 mg/ml
	Solution for injection: 4 mg/ml
	Intravitreal implant in applicator: 700 mcg
Methylprednisolone	Tablet: 4 mg
	Powder for solution for injection: 500 mg, 1000 mg
	Solution for injection: 40 mg, 125 mg
9.2.5 Supportive medicines	
Allopurinol	Tablet: 100 mg
Rasburicase	Powder and solvent for solution for infusion: 1.5 mg, 7.5 mg
Zoledronic acid	Solution for injection: 0.05 mg/ml, 0.8 mg/ml
	Concentrate for solution for injection: 4 mg/ 5 ml
Folinic acid	Solution for injection: 10 mg/ml
MESNA	Tablet: 400 mg, 600 mg
	Solution for injection: 100 mg/ml
10. Medicines affecting the blood	
10.1 Antianemia medicines	
Ferrous sulfate	Tablet: 190 mg
	Oral solution: 125 mg/ml, 25 mg/ml

Folic acid	Tablet: 1 mg, 5 mg
Darbepoetin Alfa	Solution for injection: 25 mcg/ml, 40 mcg/ml, 100 mcg/ml, 200 mcg/ml, 500 mcg/ml

10.2 Medicines affecting coagulation

Apixaban	Tablet: 2.5 mg, 5 mg
fondaparinux	Pre-filled syringe: 5 mg, 12.5 mg
Dabigatran	Capsule: 75 mg, 110 mg, 150 mg
Enoxaparin	Solution for injection: 20 mg, 40 mg, 60 mg, 80 mg, 100 mg, 120 mg
Heparin	Solution for injection: 1000 IU/ml, 5000 IU/ml, 25000 IU/ml
Warfarin	Tablet: 1 mg, 2 mg, 2.5 mg, 3 mg, 5 mg, 7.5 mg
Desmopressin	Sublingual tablet: 60 mcg, 120 mcg, 240 mcg Nasal Spray: 0.1 mg/ml
Tranexamic acid	Tablet: 500 mg, 650 mg Solution for injection: 100 mg/ml

11. Blood products of human origin and plasma substitutes

11.1 Human immunoglobulins	
Normal human immunoglobulin	Solution for injection: 5% and 10%
Hepatitis B Immunoglobulin	Injection: 1500 - 2000 units /bottle
11.2 Blood coagulation factors	
Prothrombin complex concentrates	Powder and solvent for solution for injection: 500 IU
Coagulation factor IX	Powder and solvent for injection: 250 IU, 500 IU, 1000 IU
Coagulation factor VIII	Powder and solvent for solution for injection: 250 IU, 500 IU, 1000 IU

12. Cardiovascular Medicines

12.1 Antianginal medicines	
Metoprolol tartrate	Tablet: 50 mg, 100 mg
Carvedilol	Tablet: 3.125 mg, 6.25 mg, 12.5 mg, 25 mg
Verapamil hydrochloride	Tablet: 40 mg, 80 mg Solution for injection: 2.5 mg/ml
Nifedipine	Tablet: 30 mg Capsule: 10 mg
Amlodipine	Tablet: 5 mg

Glyceryl trinitrate	Solution for injection: 5 mg/ml
Isosorbide dinitrate	Sublingual tablet: 2.5 mg, 5 mg, 10 mg, 20 mg

12.2 Antiarrhythmic medicines

Metoprolol tartrate	Tablet: 50 mg, 100 mg
Carvedilol	Tablet: 3.125 mg, 6.25 mg, 12.5 mg
Verapamil hydrochloride	Tablet: 40 mg, 80 mg
	Solution for injection: 2.5 mg/ml
Adenosine	Solution for injection/infusion: 3 mg/ml
Amiodarone	Tablet: 200 mg
	Solution for injection: 50 mg/ml
Lidocaine hydrochloride	Solution for injection: 10 mg/ml, 20 mg/ml
Digoxin	Tablet: 0.125 mg, 0.25 mg
	Solution for injection: 0.25 mg/ml

12.3 Antihypertensive medicines

Metoprolol tartrate	Tablet: 50 mg, 100 mg
Propranolol	Tablet: 10 mg, 40 mg, 80 mg
	Oral solution: 8 mg/ml
	Solution for injection: 1 mg/ml
Carvedilol	Tablet: 3.125 mg, 6.25 mg, 12.5 mg
Amlodipine	Tablet: 5 mg
Hydralazine	Tablet: 25 mg
Hydrochlorothiazide	Tablet: 12.5 mg, 25 mg
Lisinopril	Tablet: 5 mg, 10 mg
Captopril	Tablet: 25 mg, 50 mg
Losartan	Tablet: 25 mg, 50 mg, 100 mg
Methyldopa	Tablet: 250 mg

12.4 Medicines used in heart failure

Metoprolol succinate	Tablet: 50 mg, 100 mg
Carvedilol	Tablet: 3.125 mg, 6.25 mg, 12.5 mg
Enalapril maleate	Tablet: 5 mg, 10 mg
Digoxin	Tablet: 0.125 mg, 0.25 mg
	Oral solution: 0.05 mg/ml
	Solution for injection: 0.25 mg/ml

Furosemide	Tablet: 40 mg Oral solution: 1 mg/ml Syrup: 1 mg/ml Solution for injection: 10 mg/ml
Hydrochlorothiazide	Tablet: 12.5 mg, 25 mg
Losartan potassium	Tablet: 25 mg, 50 mg, 100 mg
Spironolactone	Tablet: 25 mg, 100 mg
12.5 Vasopressor and inotrope medicines	
Epinephrine	Solution for injection: 0.1 mg/ ml, 1 mg/ml
Norepinephrine	Solution for injection: 1 mg/ml ,2 mg/ml
Dopamine hydrochloride	Concentrate for solution for infusion: 40 mg/ml
Dobutamine	Solution for injection: 12.5 mg/ml
Vasopressin	Solution for injection: 20 IU/ml
Milrinone	Solution for injection: 1 mg/ml
12.6 Antithrombotic medicines	
12.6.1 Anti-platelet medicines	
Acetylsalicylic acid	Tablet: 81mg, 100 mg, 300 mg
Clopidogrel	Tablet: 75 mg
Ticagrelor	Tablet: 60 mg, 90 mg
Tirofiban	solution for infusion: 0.25 mg/ml
12.6.2 Thrombolytic medicines	
Alteplase	Powder and solvent for solution for injection: 50 mg
12.7 Lipid-lowering agents	
Atorvastatin	Tablet: 10 mg, 20 mg, 40 mg, 80 mg
13. Diuretics	
Furosemide	Tablet: 40 mg Syrup: 1 mg/ml Solution for injection: 10 mg/ml
Hydrochlorothiazide	Tablet: 12.5 mg, 25 mg
Spironolactone	Tablet: 25 mg, 100 mg
14. Gastrointestinal medicines	
14.1 Antiulcer medicines	
Famotidine	Tablet: 20 mg, 40 mg

Esomeprazole	Powder for infusion: 40 mg Tablet: 20 mg, 40 mg
14.2 Anti-inflammatory medicines	
Mesalazine	Tablet: 500 mg, 1000 mg
	Suppository: 500 mg, 1000 mg
	Enema: 1000 mg, 4000 mg
	Granule (delayed release): 1000 mg
	Oral powder: 2000 mg
Sulfasalazine	Tablet: 500 mg
14.3 Antiemetic medicines	
Dexamethasone	Oral solution: 2 mg/ml
	Solution for injection: 4 mg/ml
Granisetron	Solution for injection: 1 mg/ml
Metoclopramide	Solution for injection: 5 mg
	Tablet: 10 mg
	Syrup: 1 mg/ml
Ondansetron	Tablet: 4 mg, 8 mg
	Solution for injection: 2 mg/ml
14.4 Laxatives	
Bisacodyl	Tablet: 5 mg
Docusate sodium/sennosides	Tablet: 50 mg, 8.6mg
15. Medicines for endocrine disorders	
15.1 Medicines for diabetes	
15.1.1 Medicines for hyperglycemia	
Insulin Aspart	Suspension for injection: 100 IU/ml
Insulin Lispro	Suspension for injection: 100 IU/ml
	Suspension for injection: 200 IU/ml
Isophane insulin	Suspension for injection: 100 IU/ml
Insulin glargine	Solution for Injection: 100 IU/ml, 300 IU/ml
Metformin	Tablet: 500 mg, 850 mg
Gliclazide	Tablet: 30 mg, 60 mg, 80 mg

Empagliflozin	Tablet: 10 mg, 25 mg
Sitagliptin	Tablet: 50 mg, 100 mg
Pioglitazone	Tablet: 15 mg, 30 mg
Liraglutide	Solution for injection: 6 mg/ml

15.1.2 Medicines for hypoglycemia

Glucagon	Powder and solvent for solution for injection: 1 mg
----------	---

15.2 Thyroid hormones and antithyroid medicines

Levothyroxine sodium	Tablet: 25 mcg, 50 mcg, 100 mcg, 150 mcg
Potassium iodide	Tablet: 65 mg
Carbimazole	Tablet: 5 mg

15.3 Adrenal hormones and synthetic substitutes

Hydrocortisone	Tablet: 20 mg
	Powder and solvent for solution for injection: 100 mg, 250 mg
Prednisolone	Tablet: 5 mg, 25 mg
	Syrup: 1 mg/ml, 3 mg/ml

15.4 Androgens

Testosterone	Solution: 250 mg/ml
--------------	---------------------

14.5 Progestogens

Medroxyprogesterone acetate	Tablet: 5 mg
	Suspension for injection: 150 mg/ml
Norethisterone	Tablet: 5 mg

15.6 Estrogen and progestin combination

Ethinylestradiol and desogestrel	Tablet: 30 mcg + 150 mcg
----------------------------------	--------------------------

15.7 Medicines for disorders of the pituitary hormone system

Bromocriptine	Tablet: 2.5 mg
Cabergoline	Tablet: 0.5 mg

16. Medicines for mental and behavioural disorders

16.1 Medicines used in psychotic disorders	
Olanzapine	Tablet: 5 mg
Risperidone	Tablet: 1 mg, 4 mg

Paliperidone	Suspension for injection: 150 mg, 175 mg, 263 mg, 350 mg Tablet: 3 mg, 6 mg
Clozapine	Tablet: 100 mg, 25 mg
Haloperidol	Tablet: 0.5 mg, 2 mg, 5 mg
	Solution for injection: 5 mg/ml
	Oral Solution/ drops: 2 mg/ml

16.2 Medicines used in mood disorders

16.2.1 Medicines used in depressive disorders

Fluoxetine	Capsule: 20 mg
Escitalopram	Tablet: 10 mg, 20 mg
Venlafaxine	Capsule: 37.5 mg, 50 mg, 75 mg
Mirtazapine	Tablet: 15 mg, 45 mg

16.2.2 Medicines used in bipolar disorders

Carbamazepine	Tablet: 200 mg, 400 mg
Valproate sodium	Powder for Solution for injection: 100 mg/ml
	Syrup: 57.64 mg/ml
	Tablet: 200 mg, 500 mg
lithium carbonate	Capsule: 300 mg
Quetiapine	Tablet: 25 mg, 100 mg, 300 mg

16.3 Medicines for anxiety disorders

Diazepam	Tablet: 2 mg, 5 mg, 10 mg Syrup: 0.4 mg/ml
Fluoxetine	Capsule: 20 mg

16.4 Medicines for obsessive compulsive disorders

Clomipramine	Tablet: 10 mg, 25 mg
Fluoxetine	Capsule: 20 mg

17. Medicines acting on the respiratory tract

17.1 Antiasthmatic medicines and medicines for chronic obstructive pulmonary disease

Beclomethasone dipropionate	Solution for inhalation: 50 mcg, 250 mcg, 100 mcg Powder for inhalation: 250 mcg
	Nebuliser suspension: 0.125 mg/ml, 0.25 mg/ml, 0.5 mg/ml
Budesonide	Inhalation powder: 100 mcg per dose, 200 mcg per dose

Budesonide/Formoterol	Inhalation powder: 80 mcg + 4.5 mcg, 160 mcg + 9 mcg, 320 mcg + 9 mcg
Fluticasone propionate	Nebuliser suspension: 50 mcg, 125 mcg, 250 mcg
Fluticasone Propionate/Salmeterol	Inhalation powder: 100 mcg+ 50 mcg, 250 mcg+ 50 mcg, 500 mcg+ 50 mcg,
	Pressurised inhalation, suspension: 250 mcg+25 mcg, 125 mcg+25 mcg, 50 mcg+25 mcg
Ipratropium bromide	Solution: 125 mcg/ml, 250 mcg/ml
Salbutamol	Nebuliser solution: 0.5 mg/ml, 5 mg/ml
	Inhalation solution: 100 mcg

18. Medicines for diseases of joints and bones

18.1 Medicines used to treat gout

Allopurinol	Tablet: 100 mg
Colchicine	Tablet: 0.6 mg

18.2 Disease-modifying anti-rheumatic drugs (DMARDs)

Azathioprine	Tablet: 50 mg
Hydroxychloroquine sulphate	Tablet: 200 mg
Methotrexate	Tablet: 2.5 mg
Certolizumab pegol	Solution for injection: 200 mg/ml
Adalimumab	Solution for injection: 40 mg/0.4ml
Sulfasalazine	Tablet: 500 mg

18.3 Other medicines

Calcitonin salmon	Solution for injection: 100 IU/ml
-------------------	-----------------------------------

19. Medicines for Transplant

Mycophenolate	Tablet: 180 mg, 360 mg, 500 mg
Anti-human thymocyte immunoglobulin	Powder for solution for infusion: 5 mg/ml
Tacrolimus	Capsule: 0.5 mg, 1 mg, 3 mg, 5 mg
Ciclosporin	Capsule: 25 mg, 50 mg, 100 mg
	Oral solution: 100 mg/ml
	Solution for injection: 50 mg/ml

20. Ophthalmological preparation

20.1 Anti-infective agents

Ofloxacin	Solution/ Eye drops: 0.3%
Chloramphenicol	Solution/ Eye drops: 0.5%
Gentamicin	Solution/ Eye drops: 0.5%

Moxifloxacin	Solution/ Eye drops: 0.5%
20.2 Anti-inflammatory agents	
Prednisolone	Suspension/ Eye drops: 0.12%, 1%
Fluorometholone	Suspension/ Eye drops: 0.1%
Dexamethasone	Intravitreal implant: 700 mcg
20.3 Miotic and antiglaucoma medicines	
Latanoprost	Solution/ Eye drops: 0.05 mg/ml
Pilocarpine hydrochloride	Solution/ Eye drops: 2%, 4%
Timolol maleate	Solution/ Eye drops: 0.5%, 0.25%
Brimonidine tartrate	Solution/ Eye drops: 0.15%, 0.2%
Dorzolamide	Solution/ Eye drops: 2%
20.4 Mydriatics	
Atropine sulphate	Solution/ Eye drops: 0.5%, 1%
Tropicamide	Solution/ Eye drops: 1%.
Phenylephrine hydrochloride	Solution/ Eye drops: 2.5%
Cyclopentolate	Solution/ Eye drops: 0.5%, 1%
20.5 Local anesthetics	
Oxybuprocaine hydrochloride	Solution/ Eye drops: 0.4%
Tetracaine hydrochloride	Solution/ Eye drops: 1%
21. Ear and nose medicines	
Ciprofloxacin	Ear drops solution: 0.3%
Mupirocin	Nasal ointment: 2%
Budesonide	Nasal spray: 64 mcg
Xylometazoline hydrochloride	Nasal drops: 0.05% Nasal spray, solution: 0.1%, 0.05%
22. Dermatological medicines	
22.1 Antifungal medicines	
Clotrimazole	Cream: 1%
Ketoconazole	Cream: 2%
Miconazole	Cream: 2%
Nystatin	Cream: 100000 IU Ointment: 100000 IU
22.2 Anti-infective medicines	

Mupirocin	Cream: 2% Ointment: 2%
Clindamycin	Gel: 1%
	Cutaneous emulsion: 1%
	Topical solution: 1%
22.3 Anti-inflammatory medicines	
Mometasone furoate	Cream: 0.1%
	Ointment: 0.1%
Betamethasone dipropionate	Cream: 0.05%
	Ointment: 0.05%
Hydrocortisone	Cream: 1%
	Ointment: 1%
23. Medicines for reproductive health and perinatal care	
23.1 Contraceptives	
23.1.1 Oral hormonal contraceptives	
Levonorgestrel	Tablet: 0.03 mg, 0.75 mg, 1.5 mg
Ethinylestradiol/Levonorgestrel	Tablet: 0.03 mg + 0.125 mg
Ethinylestradiol/Drospirenone	Tablet: 3 mg + 0.03 mg
Norethisterone	Tablet: 5 mg
23.1.2 Injectable hormonal contraceptives	
Medroxyprogesterone acetate	Suspension for injection: 150 mg/ml
23.2 Ovulation inducers	
Clomifene	Tablet: 50 mg
23.3 Antioxytocics (tocolytics)	
Nifedipine	Tablet: 10 mg
23.4 Other medicines administered to the mother	
Dexamethasone	Solution for injection: 4 mg/ml
Tranexamic acid	Solution for injection: 100 mg/ml
23.5 Medicines administered to the neonate	
Caffeine citrate	Oral solution: 20 mg/ml
	Solution for injection: 10 mg/ml, 20 mg/ml
Alprostadil (Prostaglandin E1)	Concentrate solution for injection: 0.5 mg/ml
Beractant	Intratracheal: 25 mg / ml - 8 ml

Ibuprofen	Solution for injection: 4 mg/ml
-----------	---------------------------------

23.6 Medicine for Labor Induction

Oxytocin	Solution for injection: 10 IU, 5 IU
----------	-------------------------------------

24. Solutions Correcting Water, Electrolyte and Acid–Base Disturbances

Dextrose	Solution for injection: 5%, 10%, 50%
Dextrose with sodium chloride	Solution for injection: 5% + 0.225%, 5% + 0.45%, 5% + 0.9%
Lactated ringer	Solution for injection: 1000 ml, 500 ml
Potassium acetate	Solution for injection: 40 mEq
Potassium chloride	Solution for injection: 15%
	Solution for hemodialysis: 7.5%
Sodium Bicarbonate	Solution for injection: 5%, 7.5%, 8.4%
	Powder for concentrate for solution for hemodialysis: 650 g, 840 g
Sodium chloride	Solution for injection: 0.9%, 0.45%, 3%, 7.5%
Sodium Phenylacetate/Sodium Benzoate	Injection: 10% + 10%

25. Vitamins and minerals

Colecalciferol	Capsule: 5000 IU/ml, 10000 IU/ml
	Tablet: 50000 IU/ml
	Oral Drops: 2800 IU/ml
Calcium carbonate	Tablet: 500 mg
Pyridoxine	Tablet: 40 mg
Thiamine	Tablet: 100 mg

26. Vaccines

BCG Vaccine	Solution for injection
Hepatitis A Vaccine	Suspension for injection
Hepatitis B Vaccine	Suspension or solution for injection
Influenza Vaccine (seasonal)	Suspension for injection
Meningococcal Meningitis Vaccine	Powder and solvent for solution for injection
Human Papilloma Virus vaccine	Suspension or solution for injection
Rotavirus Vaccine	Oral suspension
Diphtheria, Tetanus, Acellular Pertussis (DTaP)	Solution for injection
Tetanus Toxoid, Diphtheria Toxoid, Acellular Pertussis (Tdap)	Suspension for injection

Tetanus Toxoid,Diphtheria Toxoid (Td)	Suspension for injection
Tetanus Toxoid	Suspension for injection
Pneumococcal Polysaccharide Vaccine (PPSV23)	Suspension or solution for injection
Pneumococcal Polysaccharide Conjugated (PCV)	Solution for injection
Measles, Mumps, Rubella (MMR) Vaccine	Solution for injection
Measles, Mumps, Rubella, Varicella (MMRV) Vaccine	Solution for injection
Diphtheria Toxoid,Tetanus Toxoid,Pertussis Toxoid,Hepatitis B Virus HBsAg Surface Antigen, Haemophilus Influenzae Type B (DTP-HepB-Hib)	Solution for injection
Diphtheria Toxoid,Tetanus Toxoid, Pertussis Toxoid, Inactivated Polio Virus Type 1, Inactivated Polio Virus Type 2, Inactivated Polio Virus Type 3,Haemophilus Influenzae Type B,Hepatitis B Virus HbsAg Surface Antigen (DTPa-HepB-Hib-IPV)	Powder and suspension for suspension for injection
Diphtheria Toxoid,Tetanus Toxoid,Pertussis Toxoid,Filamentous Haemagglutinin,Inactivated Poliomyelitis Virus Type 1,Inactivated Poliomyelitis Virus Type 2, Inactivated Poliomyelitis Virus Type 3, Haemophilus Influenzae Type B (DTPa-Hib-IPV)	Suspension for injection
Diphtheria Toxoid,Tetanus Toxoid,Pertussis Toxoid,Filamentous Haemagglutinin,Inactivated Poliomyelitis Virus Type 1, Inactivated Poliomyelitis Virus Type 2, Inactivated Poliomyelitis Virus Type 3 (DTPa-IPV)	Suspension for injection
27. Diagnostic agents	
27.1 Ophthalmic medicines	
Fluorescein sodium	Eye drops: 2%
27.2 Radiocontrast media	
Iohexol	Solution for injection: 180 mg/ml, 240 mg/ml, 300 mg/ml, 350 mg/ml

جميع المستحضرات المشار لها في القائمة هي مستحضرات مسجلة في الهيئة العامة للغذاء والدواء.

في حال لديكم استفسار، نأمل التواصل مع الهيئة العامة للغذاء والدواء عبر القنوات التالية:

المركز الوطني لمعلومات الأدوية والسموم

البريد الإلكتروني: NDPIC@sfda.gov.sa

مركز الاتصال الموحد: 1999

